ENVIRONMENTAL ENGINEERING
(Course code-011618)

UNIT-3RP & 4™

CIVIL ENGINEERING DEPARTMENT
DCE DARBHANG A



Water Treatment Plants



Drinking Water - Quality

Our water supply comes from Each source presents its own
problems
two sources

e surface waters 1.e. rivers, <« Surface water has elevated levels

- of soil particles and algae,
lakes and reservolrs making the water turbid

« groundwater, which is + may contain pathogens

stored below the earth's :
» Groundwater has higher levels of

surface dissolved organic matter (yellow
color) and minerals such asiron

 Both sources may have high
levels of calcium and magnesium
(hardness)

 both can be contaminated by
toxic chemicals




Ground- vs. Surface Water
[...]
300

Following thumb rules are use in the design of Under drainage System
Ratio of the total area of the orifice

Perforation or holes in lateral

:0. 15 to 0.5 %perferable about 0.3%

Ratio of C/s area of lateral to the area of orifice served 2 to 4:1
Dia of Orifice :6 mm to 18 mm

Ratio of area of manifold to that of the areaof lateral served
1.5 to 3:1 preferably

Spacing of Orifices: 7.5 cm for 6 mm dia

Spacing of lateral 15 to 30cm

Length of lateral: not more than 60 times

Length of lateral > 60

Dia of lateral



Rapid Sand Filter

Back Washing

* When the clean filter bed Is put in to operation,
In the beginning the loss of head iIs very small,
but as the bed gets clogged, the loss of head
Increases, When the head losses becomes
excessive, the filtration rate decreases and the
filter bed must be washed

» Rapid gravity filters are washed by sending air
and water upward through the bed the reverse
flow through the underdrainage system



Efficiency and performance of Rapid
Sand Filter

Turbidity

 If the influent water does not have turbidity of more than 35 to 40 mg/lit.
Since Coagulation and sedimentation always precedes filtration the
turbidity of water applied to filter is always less than 35 to 40 mg/lit.

Bacterial Load

» The rapid sand filter are less effective in removal of bacterial load as
compare to slow sand filter. They can remove 80 to 90 % of bacterial load

Color

» Rapid sand filter are very efficient in color removal. The intensity of color
can be brought down below 3 on cobalt scale.

Iron &Manganese

» Rapid sand filter remove oxidized or oxidizing iron through it is less
efficient in removing manganese

Taste &Odor

* Unless special treatment such as activated carbon or pre chlorination is
provided, rapid sand filters will not ordinarily remove taste and odor,



Loss of Head &Negative Head

 When a cleaned bed is put into operation, the loss of head

through it will be small usually 15 to 30 cm. as the water is
filtered through it, impurities arrested by the filter media,
due to which the loss of head goes on increasing. A stage
comes when the frictional resistance exceeds the static
head above the sand bed, at this stage, the lower portion of
media and the under drainage system are under partial
vacuum or negative head.

 Due to the formation of negative head, dissolved gases and
air are released filling the pores of the filter and the under
drainage system.

 In rapid sand filter permissible head loss will be 2.5 m to
3.5m



Comparison of Slow Sand Filter &
Rapid Sand Filter

Rate of filtration 100 to 200 lit/hr./m2 3000 to 6000 lit/hr./m?
Loss of head 15 cmto 100 cm 30cmto3m
Area Requires Larger Area Requires smaller area
Coagulation Not Required Essential
Filter media Effective Size 0.2 t00.35 Effective size 0.35 t00.6
mm mm
Depth 90 to110cm Depth 60 to 90 cm
Base material Size 3 to 65 mm Size: 3 t0 40 mm
Depth 30 to 75 cm Depth 40 to 65 mm
Method of cleaning Scrapping the top layer Agitation and back

washing



Comparison of Slow Sand Filter &Rapid
Sand Filter

Amount of wash 0.2 to 0.6 % of 2 to 4 Y%waterfiltered
water required water filtered
Efficiency Very efficient in the Less efficient in removal of

removal of bacteria less bacteria more efficient In
efficient in removal of the removal of color &

color and turbidity. turbidity.
Cost High initial cost Cheap &economical
Cost of maintenance Less More
Skilled Supervision Not essential Essential
Depreciation Cost Relatively low Relatively high,

Water Treatment Plants 122



Example

A City has population of 50,000 with an
average rate of demand of 160 Ipcd find area

of rapid sand filters. Also find number of units
or beds required.



Example

» Population= 50,000
» Rate of water supply= 160

 Maximum daily demand per day= 1.5 x 160 X
50000

e =12 x 10 ¢ lit/day
 Assume rate of filtration =4500 lit/hr./sg.m
» Area of filter beds required= 12 x 106

24 x 4500

=111.11 m?



Example

Number of filter beds can be found out by

(1) assuming area of one bed/ unit and then finding
out the number of beds/ units required.

(1) By using the followingeel
N=vQ
4.69
Where, N=No of beds
Q= Quantity of water to be filtered in m3 /hr...



Example

e Q=12 MLD

e =12x106x10-3
24

=500 m 3 /hr...

4.69
=5 units
Area of each unit =111.11
5
=22.22



Example

Assume L:Bratio as 1.3

|1=1.3B

A=1,3 Bx B

=22.22=1.3 BxB

B=4.13 m

|1=1.3x4.13

=5.369 m

Provide B=4.2 m and L=5.4 m
Provide 6 such units one as stand by



Example

» Design a rapid sand filter Unit for supplying
10 MLD to a town with all its principle
components



Example

Step-1 Design of filter Units
» Water Required per day=10 MLD

e Assuming that 3 %of filtered water is used for washing of filter
every day

» Therefore total filter water required per day

e =1.03x10

e =10.3MLD

103 =0.438 ML/hr
e 24-0.5

e Assuming the rate of filtration as 5000 lit /hr./m?2
 Area of filter required= 0.438 x 106
5000

=87.6 sq.



No of Unis Required
® N=
4.69

Area of each Unit=87.6
5

=17.52

Assume L/B=1.3

1.3 Bx B=17.52

B=3.67=3.7m

|=3.67 x 1.3 =4.771=4.8m

Example

Say provide total 6 units of4.8 m x 3.7 m



Design of Under drainage System

Laterals &manifold system is used for Underdrainage System
Let us assume that the total area of perforations in the underdrainage
system as 0.3 %of area of filter bed/unit.

0.3 x4.8 x 3.7 =0.533 m2=533 cm?

100

Total Area of Laterals= 2 time the area ofperforation

=2 X533

=1066 cm 2=0.1066 m 2

Assume the area of manifold as twice the total area of laterals we have
Area of manifold=2 x0.1066

=0,2132 m?

=0.52m

Let us provide manifold of 0.55 or 55 cm let the spacing of lateral as 15
cm



Design of Under drainage System

» Hence number of laterals=4.8 x100
15

=32 laterals
Hence provide 32 laterals on either side of the manifold
Hence total no of lateral in eachfilter unit
=2 X 32 =64
Length of each lateral=
width of filter- dia of manifold

2

=3.7-0.55
2
=1.575m
Let n be the total no of perforation, each of 12 mm dia in all 64 laterals



Design of Under drainage System

» Total area of perforations= 533 cm?

. n xJ](1.2)2=533
4

n=472

No of perforations = 472
64

=78

Hence provide 8 perforation per lateral
Area of perforation per lateral =8 x [ x (1.2)2
4

=9.04 x 2 =18.08 cm?
Therefore dia of lateral =(18.8 x 4) 2=4.8cm

[1

Hence provide 64 laterals each of 4.8 cm at 15 cm c¢/c spacing and
having 8 perforations of 12 mmdia



Design of Under drainage System

Length of Lateral =1.575 x 100 =32.81 <60
Dia of Lateral 4.8

» Also spacing of perforation =1.575=20

. 8

* Therefore O.K.



Disinfection
« With particles removed, it only
remains to provide disinfection, so B

that no pathogens remain in the
water

* Protozoan pathogens are large in g
size and have been removed with &
other particles

« Bacteria and viruses are now
destroyed by addition of
a disinfectant

Chlorination

 Enough chlorine is added so that
some remains to go out in the
water distribution system,
protecting the public once the
water leaves the plant




DISINFECTANTS USED FOR WATER

=  For Chemical Disinfection of water the following disinfectants can be used:

= - Chlorine (Cl,)
- Chlorine dioxide (Cl10O,)
- Hypo chlorite (OCI)
- Ozone (O3) ,
- Halogens: bromine (Br,), iodene (I)
- Bromine chloride (BrCl)
- Metals: co r (Cu®"), silver (Ag*)
- Potassium Permanganate (KMnO )
- Fenols
- Alcohols
- Soaps and detergents
-Hy en peroxide
- Several acids and bases

= For Physical Disinfection of water the following disinfectants can be used:

- Ultraviolet light (UV)
- Electronic radiation
- Gamma rays
- Sounds
- Heat




FORMS OF CHLORINATION

G A e T Cssure Regulator
. Plain chlorination or simple chlorination: Regulating 8

Valve ?

To raw water
2. Pre-chlorination:
Before treatment
3. Post chlorination:
After treatment
4. Double or multiple chlorination:
Two or more point
5. Super chlorination:
Application beyond break point :
6. De-chlorination C
cebhoon b Injector
Removing chlorine
7. Break point chlorination or free residual chlorination:




Cl, + H;O — HOCI + HCI

'(_Hypochloroua acid)
HOCI = HCI + [O] (Nascent Oxygen)
Germs + [0] — Germs are Oxidised

2
Iron ;

Manganese WO _
Nitrite | Ammonia

—_—

3
i
!
i
!
|

Ti:ihalomethahes

Chlorine Residual

Combined
Chlorine

Chlorine Added ——



Softening

Areas where water comes into contact with limestone,
there may be high levels of calcium and magnesium
present

these chemicals make the water "hard"
Hardness is removed by a process called softening

Two chemicals (lime, CaO and soda ash, Na,CO;) are
added to water

causing the calcium and magnesium to form
precipitates

solid substance Is then removed with the other particles
by sedimentation and filtration



Distribution

* Pumping of the clean
water produced at the
treatment plant to the
community IS
called distribution

 This can be done
directly or by first

pumping the water
to reservoirs or water

storage tanks




Onsite Treatment
Color, Taste and Odor

* The activated carbon

technology used In .
municipal drinking water
treatment can be applied in
homes as well

» the carbon is contained in a
"household-sized"” column

« water passes through the
carbon removing organic
matter (which can cause a
yellow color) and also
compounds which cause
unpleasant taste and odor




Onsite Treatment
AtThe Tap

Home Wwater treatment

systems may also be
Installed at the tap

Although the technologies
vary somewhat among
products, they typically
Include pre-filtration

hardness and metals
removal by ion exchange

organic matter removal
with activated carbon

post-filtration




Thank You



